$5-7108
PARTS SHEET

MODEL 5-51307
USCO &5 e
\ APRIL 1973

GENERAL INFORMATION

This Jack is equipped with a 3-Way Air Valve for convenience in jacking. Air may
be introduced through a hose permanently attached to the 1/4 inch pipe thread on
the one side of the valve or through a hose equipped with a tire chuck through the
fitting on top of the valve.

A special feature incorporated in the Jack is the Mechanical Safety Lock designed
to support the load in the event of loss of air.

The Jack must be positioned and brackets adjusted as close to bumper brackets as
possible. All wheels on car must be free to roll.

The Mechanical Safety Lock must be released prior to depressing the valve handle.
To disengage safety lock, open valve allowing air info the cylinder fo raise lift so

that safety lock may be pulled to release safety release plunger. Hold in this posi-
tion while releasing air from cylinder.

The design incorporates a full floating cylinder and piston within the tank and a link
support to the carriage. This assures self alignment at all times.

LUBRICATION
Use a high grade machine oil and lubricate the following points:
1. The front and rear rollers located on the carriage.
2. The front caster wheel.
3. The ball bearing rear wheels.

Rated capacity of 1 1/2 tons is obtained with 140 pounds of air pressure.

TO ORDER PARTS

v

Order parts from your Franchised Service Depot, giving part number and complete
name.

Repair Kit is Number 5 563

WARRANTY

These Jacks, Pumps and Rams are fully guaranteed against defective material and workmanship for 90 days from date
or original sale to user when submitted or shipped with proof of purchase da¥e, transportation prepaid, to the nearest
franchised service depot for inspection. (Do not return to factory.) This warranty does not cover units that have
been altered or attachments added to them which are not recommended by the manufacturer. The use of hydraulic
brake or shock absorber fluid, alcohol, kerosene or other deleterious fluids voids this warranty as does improper use
through overloading or any other abusive practice or accident.

AUTO SPECIALTIES MANUFACTURING COMPANY
St. Joseph, Michigan

Copyright 1973 . Printed in,U.S.A.



10-13229
SAFETY CATCH LEVER

10-10527
CAPSCREW

19-11216
(3/4-16 x 1-1/2) ROLLER & BEARING SN:;'.\l’Igfl
N : SUB-ASSEMBLY PLUNGER

v
D-6096
D-~6040 CAP SCREW
LOCKWASHER (3/4) ) (3/8-24 x 7/8)
o233 // l% D-6027 10-1173
ROLLER SHAFT

10-10109
PLUNGER RELEASE
SPRING

NUT (3/4-16) 1 Q Locxw».sn;:”
. >\®‘} MII' 0“//%.._@833;
¥

Q

ROLLER SHAFT
4-53300 10-10610
FRAME Q GREASE FITTING
SUB-ASSEMBLY D-7695

0-7246 RETAINING RING -—»@
RETAINING RING 7/8)

D-2016
COTTER PIN

(5/8)
10-1317)
WHEEL 1013191
PIN
I 10-13228 10-13174
[ | WHEEL SPACER SADDLE PAD
CARE
4-53067 ¢
N EXTENSION BAR &
10-10866 SADDLE SUB-ASSEMBLY
WASHER (RIGHT)
2 H
/ \ 10-11758 f I
. PUSHNUT (5/16) = AIR CONTRO
10-10666 X j)
WASHER / : N = I [>]
R s l
" D-6018 ’
JAM NUT
10-13228 (5/16-18)
WHEEL SPACER
&\ 10-13158
CASTER SPRING g
1013171 10-10345 F K 2 5«;«:35:6\3/;
WHEEL CAP SCREW
(5/16-18 x 3/4) 2-50638 SCRE
0-7246
RETAINING RING
(5/8) g D-5092
10-13157
LOCKWASHER (5/16)
CASTER &m@—v—'\ 15/ ;
,
(7 N
NUT (5/16-18)

DR




0-8090
HANDLE GRIP

2-50959
WASHER

4-50440
AIR CONTROL VALVE ASSEMBLY

(SEE BELOW FOR COMPONENT PARTS) () o= 2-50956

RUBBER WASHER

2-50968
FLAT WASHER

D-6106
PIPE PLUG

4-53137
s CYLINDER & PLUG
JICH
R 4-53133

= SUB-ASSEMBLY
M 0-2637

- JAM NUT,
é/ 1/2-20

SLOT ADAPTER 1013191
PIN \.9

4-53127
10-13174 HANDLE GRIP DAMPER 2-53123
SADDLE PAD SUB-ASSEMBLY RAM SPACER

EXTENSION B8AR &

SADDLE SUB-ASSEMBLY 19-13254 RAM
CYLINDER HANDLE
SUB-ASSEMBLY
10-1
a3 2-53125

UPPER LINK STUD RESERVOIR HEAD

10-11758

PUSH NUT (5/16) D-2094-15

BACK-UP WASHER
D-2099-15

0¥ RING
D-2094-15
D-6040 BACK-UP WASHER
LOCKWASHER
/4 ™~ 2-50986 WIPER
D-2836 WASHER
10-11946 2-50956
RUBBER WASHER
PUSH-ON SPEED NUT 10-10073
CAP SCREW 2-50959 WASHER
1/2-13 x 3/4)
(1/2-13 x 3/4) D-2637
4-53297 JAM NUT,
RIAGE EXTENSION BAR 10-10233 1/2-0
UIDE SUB-ASSEMBLY RETAINER
10-10225
50460 cup
'L VALVE ASSEMBLY 2-50438 2-50633
2-50637 CUP__ &) INLET CAP
2-50639 VALVE DISC®® DP-130-16
D-2099-1 'O’ RING Q. 3xt/ou. P"}z)
(3/8x 1-}, 10-10229
- 2~
2-50636 STEM S Feta PISTON
D-2099-1 ¥ 2-50630
‘o gNG 2-50634 e INLET SPRING
2-50636 STEM STEM KIT
AVE DISC, ASSEMBLY
cup
v
)" 10-10361 VALVE CORE
10-10362 VALVE CAP
'3



